Kategorie

CZĘŚCI ZAMIENNE DO MODELI RC / Zdalnie sterowanych

1.5 x 10 Pins (8 pcs)
1.5 x 10 Pins (8 pcs)

Producent: ZD Racing

5,70 zł z VAT

Opis
12T Gears (10 pcs)

Producent: ZD Racing

8,02 zł z VAT

Opis
14T Gears (Die-cast)-(2 pcs)
14T Gears (Die-cast)-(2 pcs)

Producent: ZD Racing

19,00 zł z VAT

Opis
2 x 12 Pins (8 pcs)
2 x 12 Pins (8 pcs)

Producent: ZD Racing

5,70 zł z VAT

Opis
24T-02 Gears (4 pcs)
24T-02 Gears (4 pcs)

Producent: ZD Racing

9,06 zł z VAT

Opis
38T Differential Gears (Die-cast)-(2 pcs)
38T Differential Gears (Die-cast)-(2 pcs)

Producent: ZD Racing

21,12 zł z VAT

Opis
All Ball Heads (16 pcs)
All Ball Heads (16 pcs)

Producent: ZD Racing

8,02 zł z VAT

Opis
Antenna Tubes (4 pcs)
Antenna Tubes (4 pcs)

Producent: ZD Racing

6,11 zł z VAT

Opis
Axles (2 pcs)
Axles (2 pcs)

Producent: ZD Racing

8,02 zł z VAT

Opis
Battery Strap
Battery Strap

Producent: ZD Racing

6,96 zł z VAT

Opis
C-mount Sleeves (8 pcs)
C-mount Sleeves (8 pcs)

Producent: ZD Racing

5,06 zł z VAT

Opis
Center Differential Mounts (2 pcs)
Center Differential Mounts (2 pcs)

Producent: ZD Racing

6,75 zł z VAT

Opis
Chassis (Plastic)
Chassis (Plastic)

Producent: ZD Racing

21,12 zł z VAT

Opis
Clips (4 pcs)
Clips (4 pcs)

Producent: ZD Racing

5,48 zł z VAT

Opis
Differential Gear Set
Differential Gear Set

Producent: ZD Racing

11,83 zł z VAT

Opis
Front Shock Plate (Aluminum)
Front Shock Plate (Aluminum)

Producent: ZD Racing

12,25 zł z VAT

Opis
Front Shock Plate (Plastic)
Front Shock Plate (Plastic)

Producent: ZD Racing

7,17 zł z VAT

Opis
Front/Rear Bumper
Front/Rear Bumper

Producent: ZD Racing

8,02 zł z VAT

Opis
Gear Box
Gear Box

Producent: ZD Racing

13,52 zł z VAT

Opis
Lower Suspension Screws (Long) - (4 pcs)
Lower Suspension Screws (Long) - (4 pcs)

Producent: ZD Racing

6,11 zł z VAT

Opis
Lower Suspension Screws (Short) - (6 pcs)
Lower Suspension Screws (Short) - (6 pcs)

Producent: ZD Racing

5,48 zł z VAT

Opis
Lower/Upper Suspension Screws - (6 pcs)
Lower/Upper Suspension Screws - (6 pcs)

Producent: ZD Racing

6,11 zł z VAT

Opis
M2.6 x 10 Flat Head Self-tapping Screws (8 pcs)
M2.6 x 10 Flat Head Self-tapping Screws (8 pcs)

Producent: ZD Racing

5,06 zł z VAT

Opis
M2.6 x 14 Pan Self-tapping Screws (8 pcs)
M2.6 x 14 Pan Self-tapping Screws (8 pcs)

Producent: ZD Racing

5,06 zł z VAT

Opis

Kategorie